Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Unitone Engineers

Main Boulevard Gulberg-lll, Lahore.
Project: Verticle.

Our Ref. No. CL/CED/
Your Ref. No. Nil

8404 Dated:

Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
02/06/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9555
Dr. Asad Gilani

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 == 25| 5 2025 6Diax12 --- 14 28.28 64 5069 --- Non Engraved
2 - 25| 5 2025 6Diax12 - 14.4 28.28 60 4752 - Non Engraved

Witnessed by: Mr. Malik Ibrahim Sohail, CNIC # 35200-1522957-5

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




To:

Civil Engineering Department

Mr. Mohsin Farooq Khokhar

Acting Project Engineer (Civil), DHA Maintenance Branch A-11 Office Phase-l, Lahore Cantt.

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: Uplifting of CCAs and for Construction of Speed Breakers at Different Locations of Phase |-V DHA
Lahore. (Supply by M/S Banu Mukhtar)

Our Ref. No. CL/CED/
Lab / Tuff Pavers / Maint

Your Ref. No.

8405

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Dated:
Dated:

COMPRESSION TEST REPORT

02/06/2025
29/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9552
Dr. M. Yousaf

Test Specification

(=)

.-'EI

'|

;ﬁ

¥l

Specimens received on: 02/06/2025 |Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size W_et D_ry Water
Sr. No. Mark* Weight | Weight |x.Section| load | Stress |Absorpti Remarks
0,
DD MM YYYY] (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
4 | Rectangular(Citi), \ | | _ | 7g8438x2.4 2805 | 29.64 145 | 10058 | -
Grey, 60mm _
2 Rectangular (Citi), | | [ 7.8x3.8x2.4 . 2830 29.64 91 6877 — -
Grey, 60mm _
3 |Rectangular (Citi), | | 1 | ;53824 2720 29.64 98 7406
Grey, 60mm _
4 Rectangular (Citi), | | [ 7.8x3.8x2.4 . 2775 29.64 92 6953 — -
Grey, 60mm _
5 Rectangular (Citi), [ | [ 7.8x3.8x2.4 2l 2730 29.64 96 7255 - -
Grey, 60mm _
6 Rectangular (Citi), | | [ 7.8x3.8x2.4 = 2735 29.64 108 8162 — -
Grey, 60mm _
7 |Rectangular (Citi), |\ 1 1 | 75,3824 2795 | 29.64 98 7406
Grey, 60mm _
8 Rectangular (Citi), | | [ 7.8x3.8x2.4 - 2780 29.64 105 7935 — -
Grey, 60mm _
g |Rectangular(Citi), | | 1 | ;53824 2795 | 29.64 108 8162
Grey, 60mm _
10 | Rectangular (Citi), | 1 1| 7g8,38x2.4 2850 | 20.64 121 9144
Grey, 60mm _
19 | Rectangular(Cit), | | | | 78.38x24 2785 | 29.64 99 7482
Grey, 60mm _
12 | Rectangular (Citi), | 1| 7g8,38x2.4 2745 | 2064 105 7935
Grey, 60mm _
13 | Rectangular (Citi), | |\ | 7838504 2820 | 29.64 107 8086
Grey, 60mm _
14 | Rectangular (Citi), | 1 1| 7g8,38x2.4 2800 | 20.64 102 7709
Grey, 60mm _
15 | Rectangular (Cit), | | | | 78.38x24 2790 29.64 95 7179
Grey, 60mm _
16 | Rectangular (Citi), | 1 1| 7g8,38x2.4 2775 | 2064 104 7860
Greyv. 60mm

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
1. * as engraved on the specimens (if any)
2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory
1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: A-H Global Engineering Services

Shah Faisal Town, Karachi.

Project: FF Steel Mill Raiwind.
Our Ref. No. CL/CED/ 8406

Your Ref. No. Nil

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
30/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9557
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date” Size W‘giztht nght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 - 4 | 5 |2025 6x6x6 --- 9 36 44 2738 --- Non Engraved
2 - 6 5 | 2025 6x6x6 - 9 36 50 3111 - Non Engraved

Witnessed by: CNIC # 31301-8019000-3

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




To:

JR Private Limited

Civil Engineering Department

22, Street # 15, Cavalry Ground Ext. Lahore Cantt.

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: Construction of Production Hall M/S Airlink Communication (Pvt) Ltd. at Sundar Greens Lahore.

Our Ref. No. CL/CED/

Your Ref. No.

8407
Nil

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

02/06/2025
02/06/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9553
Dr. M. Yousaf

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 R?fozg‘;‘:i‘)gs 4 | 5 |2025| 6Diax12 13.8 28.28 68 5386 Non Engraved
2 R‘;’fogg‘l’:l?)gs 4 | 5 |2025| 6Diax12 13.8 28.28 65 5149 Non Engraved
3 R?fozg‘;‘:i‘)gs 4 | 5 |2025| 6Diax12 13.4 28.28 36 2851 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
1. * as engraved on the specimens (if any)
2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory
1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




To:

JR Private Limited

Civil Engineering Department

22, Street # 15, Cavalry Ground Ext. Lahore Cantt.

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: Construction of Production Hall M/S Airlink Communication (Pvt) Ltd. at Sundar Greens Lahore.

Our Ref. No. CL/CED/

Your Ref. No.

8408
Nil

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

02/06/2025
02/06/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9553
Dr. M. Yousaf

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 R?fozg‘;‘:i‘)gs 2 | 5 |2025| 6Diax12 13 28.28 40 3168 Non Engraved
2 R‘;’fogg‘l’:l?)gs 2 | 5 |2025| 6Diax12 13 28.28 39 3089 Non Engraved
3 R?fozg‘;‘:i‘)gs 2 | 5 |2025| 6Diax12 13 28.28 43 3406 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
1. * as engraved on the specimens (if any)
2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory
1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




To:

JR Private Limited

Civil Engineering Department

22, Street # 15, Cavalry Ground Ext. Lahore Cantt.

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: Construction of Production Hall M/S Airlink Communication (Pvt) Ltd. at Sundar Greens Lahore.

Our Ref. No. CL/CED/

Your Ref. No.

8409
Nil

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

02/06/2025
02/06/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9553
Dr. M. Yousaf

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 R?fozg‘;‘:i‘)gs 5 | 5 |2025| 6Diax12 14 28.28 34 2693 Non Engraved
2 R‘;’fogg‘l’:l?)gs 5 | 5 2025 6Diax12 142 28.28 40 3168 Non Engraved
3 R?fozg‘;‘:i‘)gs 5 | 5 |2025| 6Diax12 13.2 28.28 38 3010 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
1. * as engraved on the specimens (if any)
2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory
1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




To:

Our Ref. No. CL/CED/
Your Ref. No.

Civil Engineering Department

Mr. Syed Usman Ali
Air Heights Developers (Pvt) Ltd.

8410
Nil

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: "DE' VIEW" Located at 72-Attaturk Block New Garden Town, Lahore.

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

02/06/2025
02/06/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9551
Dr. M. Yousaf

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 3rd(:6I(;(i)ftP§i$°L 10 | 5 [2025| 6Diax12 14 28.28 68 5386 Non Engraved
2 3rd(:6'6(i)ﬂpiif°" 10 | 5 [2025| 6Diax12 14 28.28 57 4515 Non Engraved
3 3rd(:6I(;(i)ftP§i$°L 10 | 5 [2025| 6Diax12 14 28.28 72 5703 Non Engraved
4 3rd(:6'6(i)ﬂpiif°" 10 | 5 [2025| 6Diax12 14 28.28 70 5545 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
1. * as engraved on the specimens (if any)
2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory
1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Lt. Col. (R) Muhammad Ibrahim

Senior Estate Engineer, Board of Management Sundar Industrial Estate.
Project: Construction of Grid Station Boundary Wall at SIE.
Our Ref. No. CL/ICED/ 8411

Your Ref. No. BOM/SIE/BCD/5-25-709

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
14/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9512
Dr. M. Yousaf

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 P"'(‘m 2?:)"‘5 13 | 4 [2025| 6Diax12 14 28.28 61 4832 Non Engraved
2 P";‘:n 2‘:’:)"‘5 13 | 4 |2025| eDiax12 13.2 28.28 58 4594 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: AJ Contractors

Plaza No. 71 First Floor DHA Phase 8 (Ex-Park View) Lahore Cantt.

Project: ENGRO ENFRA SHARE Project Site ID: ES2-JCB-05521.
Our Ref. No. CL/ICED/ 8412
Your Ref. No. AJ Contractor/Cubes/ENGRO/76

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
25/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9497
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1, Colsu"":?"s';a:t 53| 18| 5 |2025 6X6x6 7.4 36 45 2800 Non Engraved
2 +c°|su‘l’1'§1rs';a::t.5:3) 18 | 5 |2025 6X6x6 8 36 46 2862 Non Engraved
10
14
16

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: AJ Contractors

Plaza No. 71 First Floor DHA Phase 8 (Ex-Park View) Lahore Cantt.

Project: Tawal Project Site ID: TWPRWP0064
Our Ref. No. CL/ICED/ 8413
Your Ref. No. AJ Contractor/Cubes/Tawal/74

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
16/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9497
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 ODU PAD (1:1.5:3) | 9 5 (2025 6x6x6 -—- 8 36 60 3733 --- Non Engraved
2 ODU PAD (1:1.5:3) | 9 | 5 |2025 6x6x6 --- 8 36 62 3858 --- Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Mr. Zahir Ullah

Sub Engr-l (Works Division) SUPARCO, Lahore.

Project: Construction of Vehicle RCC Parking Sheds at SRDCL.
Our Ref. No. CL/ICED/ 8414
Your Ref. No. 63301(4102)Works/Div/iISRDC-L

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
11/04/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9517
Dr. Asad Gilani

Test Specification

(ASTM C39)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date” Size W‘giztht nght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 gg(():osl?lgllj) 8 | 4 |2025 6x6x6 -—- 13.6 28.28 46 3644 --- Non Engraved
2 gggosplg?) 8 4 |2025 6x6x6 - 13 28.28 42 3327 - Non Engraved
3 gg(():osl?lgllj) 8 | 4 |2025 6x6x6 -—- 13.6 28.28 48 3802 --- Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Mr. Muhammad Imran
Construction Manager, Ittefaq Building Solutions (Pvt) Ltd.

Project: Mr. Imran Qamar Residence Cantt. Lahore. (Phase-3)

Plain and Reinforced Concrete Laboratory

Our Ref. No. CL/ICED/ 8415 Dated: 02/06/2025
Your Ref. No. Nil Dated: 30/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9549
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date” Size W‘giztht nght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 Raft (3500 Psi) 15| 5 | 2025 6x6x6 --- 8.4 36 38 2364 --- Non Engraved
2 Raft (3500 Psi) 15| 5 | 2025 6x6x6 - 8.2 36 34 2116 --- Non Engraved
3 Raft (3500 Psi) 15| 5 | 2025 6x6x6 -—- 8 36 42 2613 == Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Mr. Muhammad Tufail

Construction Team Leader, Lahore Office. Zor Engineers (Pvt) Ltd

Project: Starfish - Middle School Chak No. 74, Waheedabad Khanewal .
Our Ref. No. CL/ICED/ 8416
Your Ref. No. 202.48.1/MT/3

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Plain and Reinforced Concrete Laboratory

02/06/2025
26/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9543
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 Roof Slab (1:2:4) | 17 | 4 | 2025 6x6x6 -—- 8 36 44 2738 --- Engraved
2 Roof Slab (1:2:4) | 17 | 4 | 2025 6x6x6 --- 8 36 44 2738 --- Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Civil Engineering Department

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

To: Mr. Imran Arshad
Tehsil & District Sahiwal. (Prime Construction)

Project: Construction of House #53, Cavalry Green Barki Road, Lahore.

Plain and Reinforced Concrete Laboratory

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9547
Dr. M. Yousaf

Our Ref. No. CL/ICED/ 8417 Dated: 02/06/2025 Test Specification
Your Ref. No. Nil Dated: 30/05/2025 (BS 1881-116)
COMPRESSION TEST REPORT (=] [=]
e
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers %ﬁ
Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 - 7 | 5 |2025 6x6x6 --- 8 36 74 4604 --- Engraved
2 - 7 5 | 2025 6x6x6 - 8 36 70 4356 - Engraved
3 - 23 | 4 (2025 6x6x6 --- 8 36 42 2613 --- Engraved
4 - 1 5 | 2025 6x6x6 - 8 36 72 4480 - Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory Jmama
Civil Engineering Department

the report has
been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9531
Dr. M. Yousaf
To: Assistant Project Director
PMU-SBP, Lahore.
Project: Completion of International Squash Complex at Nishtar Park Sports Complex Lahore G.S No. 300.
(Raft of Water Tank & Septic Tank)
Our Ref. No. CL/CED/ 8418 Dated: 02/06/2025 Test Specification
Your Ref. No. APD/PMU/SBP/LHR/25/919 Dated: 26/05/2025 (BS 1881-116)
COMPRESSION TEST REPORT (=] [=]
Ay
Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers %ﬁ
Specimens received on: 29/05/2025 |Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size Wet Dry Water
Sr. No. Mark* Weight | Weight |x.Section| load | Stress |Absorpti Remarks
0,
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 (1:1.5:3) 29 | 4 |2025 6x6x6 -—- 8 36 48 2987 -—- Non Engraved
2 (1:1.5:3) 29 | 4 |2025 6x6x6 --- 8 36 68 4231 --- Non Engraved
3 (1:1.5:3) 29 | 4 |2025 6x6x6 -—- 8 36 52 3236 -—- Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




To:

Civil Engineering Department

Sub Divisional Officer

Building Sub Division, Hafizabad.

University of Engineering and Technology, Lahore. Pakistan
Landline: 042-99029245 & 042-99029202

Plain and Reinforced Concrete Laboratory

Mobile: 0307-0496895

Project: Program for Revamping of RHCS (Phase-Il) 02 Nos RHCS Hafizabad. (RHC Kassoki)

Our Ref. No. CL/CED/
No.375/HZ

Your Ref. No.

8419

Dated:
Dated:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

02/06/2025
18/05/2025

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

9486
Dr. M. Yousaf

Test Specification

(BS 1881-116)

(=] =]

%%;

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 Roof Slab (1:2:4) | 25 | 4 | 2025 6x6x6 --- 7.8 36 72 4480 == Non Engraved
2 Roof Slab (1:2:4) | 25 | 4 | 2025 6x6x6 --- 8 36 89 5538 --- Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength
Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab)

Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory ORIGINAL

A carbon copy for

Civil Engineering Department the report has

been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9486
Dr. M.Yousaf

To: Sub Divisional Officer
Building Sub Division, Hafizabad.

Project: Program for Revamping of RHCS (Phase-Il) 02 Nos RHCS Hafizabad. (RHC Kassoki)
Our Ref. No. CL/ICED/ 8420 Dated: 02/06/2025 Test Specification
Your Ref. No. No.377/HZ Dated: 18/05/2025 (BS 3921*)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 23-05-025 |Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate [Ultimate
Casting Date* Size Wet Dry Water
Sr. No. Mark* Weight | Weight |x.Section| load | Stress |Absorpti Remarks
0,
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)

1 Machine Made | | | _ |g7x42x28| - 2430 36.54 21 1287
Trlp_le Line

2 Machine Made | | | .. |g5x414x27| - 2295 | 34.85 19 1221
Trlp_le Line

3 Machine Made | | | _ |ggx42x28| - 2325 36.12 20 1240
Trlp_le Line

4 Machine Made | | | _ |g7x42x28| - 2440 36.54 32 1962
Trlp_le Line

5 Machine Made | | | _ |g7x41x27| = 2335 35.67 21 1319
Trlp_le Line

6 Machine Made | | | _ |ggx42x28| - 2400 36.12 21 1302
Triple Line

10

14

16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory Jmama
Civil Engineering Department

the report has
been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9465
Dr. M.Yousaf

To: Mr. Zain Ul Hassan
Engineer SESPL, SAIF Engineering & Services (Pvt) Ltd.

Project: Construction of Compressor & Boiler Room in Sapphire Fiber (11) Limited.
Our Ref. No. CL/ICED/ 8421 Dated: 02/06/2025 Test Specification
Your Ref. No. Nil Dated: 19/05/2025 (BS 3921**)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 78S El B IS 9x4.3x3 3835 3410 38.7 31 1794 12.46 ---
2 78S N S 89x44x3 3755 3370 39.16 38 2174 11.42 -
3 78S m= | == | - | 8.8x4.4x3.1 3850 3400 38.72 39 2256 13.24 ---
4 78S mee [ we= | == | 8.9%x4.3x31 3790 3380 38.27 41 2400 12.13 -
5 78S m== | == | - | 89x44x3.2 3910 3550 39.16 33 1888 10.14 ---

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory Jmama
Civil Engineering Department

the report has
been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9430
Dr. M.Yousaf

To: Mr. Junaid Nadeem
Deputy Chief Wildlife Ranger, Head Quarters, Lahore

Project: Establishment of Wildlife Park and Zoo in District Okara.
Our Ref. No. CL/ICED/ 8422 Dated: 02/06/2025 Test Specification
Your Ref. No. No.7313/DG.W&P/PL:2(72)/2025 Dated: 15/05/2025 ()

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 15/05/2025 |Testedon: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size Wet Dry Water
Sr. No. Mark* Weight | Weight |x.Section| load | Stress |Absorpti Remarks
0,
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
4 | Rectangular,Grey,| | | _ |78x38x23 2800 29.64 103 7784
60mm
2 |Rectangular,Grey,| | | |78x38x23| - 2680 29.64 101 7633
60mm
3 |Rectangular,Grey,| | | |78x38x23| - 2735 29.64 101 7633
60mm
4 |Rectangular,Grey,| | 1 |78yx38x23| - 2670 29.64 102 7709
60mm
5 Rectangular, Grey,| | [ 78x38x2.3 s 2740 29.64 105 7935 - -
60mm
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory ORIGINAL

A carbon copy for

Civil Engineering Department the report has

been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9366
Dr. M.Yousaf

To: Mr. M. Armughan Khan
Deputy Director (QCD) WASA, LDA, Lahore.

FIUJEUL. 1C1IUCT NU. ALN \VGNITI) | J. 1 | LULSH=LULI | 99% NEPIAUCIHIICIIL Ul VUUIvVEU 1TUIIR OEWET 11UIl Ol1Ivuy

Chowk to Shaukat Lahore" Khanam at Main Khyaban-e-Firdousi Johar Town. (M/S EDDCO-ANEM JOINT

\/EANITIIDEY

Our Ref. No. CL/ICED/ 8423 Dated: 02/06/2025 Test Specification
Your Ref. No. No.QCD/1888 Dated: 29/04/2025 (BS 3921*)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 KB El B 89x43x3 3550 3140 38.27 34 1990 13.06 ==
2 KB mee [ eee | --- | 8.7x4.2x2.8 3265 2860 36.54 34 2084 14.16 -
3 KB El B 89x43x3 3520 3090 38.27 30 1756 13.92 ==
4 KB ol N S 8.8x4.2x3 3525 3130 36.96 35 2121 12.62 -
5 KB El B 8.8x4.3x3 3525 3105 37.84 35 2072 13.53 ==
6 KB mee [ eee | --- | 8.9Xx4.2x2.9 3660 3265 37.38 27 1618 121 -

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory Jmama
Civil Engineering Department

the report has
been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9366
Dr. M.Yousaf

To: Mr. M. Armughan Khan
Deputy Director (QCD) WASA, LDA, Lahore

FIUJEUL. 1C1IUCT NU. ALN \VGNITI) | J. 1 | LULSH=LULI | 99% NEPIAUCIHIICIIL Ul VUUIvVEU 1TUIIR OEWET 11UIl Ol1Ivuy

Chowk to Shaukat Lahore" Khanam at Main Khyaban-e-Firdousi Johar Town. (M/S EDDCO-ANEM JOINT
\/EANITIIDEY

Our Ref. No. CL/ICED/ 8424 Dated: 02/06/2025 Test Specification
Your Ref. No. No.QCD/1890 Dated: 29/04/2025 (BS 3921*)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date” Size W‘giztht nght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 NS El B I 8.5x4.2x3 3600 3185 35.7 37 2322 13.03 ---
2 NS e N S 8.8x4.3x3 3690 3260 37.84 33 1953 13.19 -
3 NS El B I 89x43x3 3805 3325 38.27 33 1932 14.44 ---
4 NS e N S 8.8x4.2x3 3585 3175 36.96 34 2061 12.91 -
5 NS El B I 89x43x3 3755 3345 38.27 37 2166 12.26 ---
6 NS e N S 8.8x4.3x3 3695 3255 37.84 35 2072 13.52 -

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory Jmama
Civil Engineering Department

the report has
been retained in

University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
9426
Dr. M.Yousaf

To: Engr. Arfan Ullah
Assistant Engineer Civil, National Skills University Islamabad.

Project: Construction of Administration Block at National Skills University Islamabad, Muridke Campus (FF).
Our Ref. No. CL/ICED/ 8425 Dated: 02/06/2025 Test Specification
Your Ref. No. NSU/Admin Block/2023/MC/20 Dated: 10/04/2025 (BS 3921*)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Casting Date* Size W_et D_ry Area of | Ultimate |Ultimate Water
Sr. No. Mark* Weight | Weight |x.Section| load Stress | Absorpti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 112 ol B B 8.7x4x2.8 3550 3145 34.8 37 2382 12.88 -
2 112 m= | == | === [ 8.6Xx4.1x29 3530 3150 35.26 38 2414 12.06 -
3 112 | | - [87x42x2.8 3525 3145 36.54 40 2452 12.08 -
4 112 m= | == | === [ 8.6Xx4.1x29 3515 3150 35.26 41 2605 11.59 -
5 112 ol B B 8.7x4x29 3510 3135 34.8 36 2317 11.96 -
6 112 m= | == | == [ 8.6Xx4.1x2.8 3645 3260 35.26 37 2351 11.81 -
7 112 | | - [87x41x2.8 3500 3110 35.67 38 2386 12.54 -
8 112 m- | w= | == [ 85x4.2x2.8 3325 3105 35.7 39 2447 7.09 -
9 112 ol B B 8.6x4x29 3255 3045 34.4 40 2605 6.9 -
10 112 Ll BN 8.7x4x2.8 3585 3090 34.8 36 2317 16.02 -
1 112 | | - [86x42x29 3535 3155 36.12 38 2357 12.04 -
12 112 m- | == | == [ 85x4.2x2.8 3480 3105 35.7 38 2384 12.08 -
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory
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To: Radiant Construction Technologies LLP, Sustainable Solutions
54-E, Mohafiz Town, Multan Road, Lahore.

Project: Nil
Our Ref. No. CL/ICED/ 8426 Dated: 02/06/2025 Test Specification
Your Ref. No. Nil Dated: 27/05/2025 (===-)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 02/06/2025 Jin dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date’ Size W‘giztht ngrght X-Section| load Stress A‘l,)vsa:f;ti Remarks
DD MM YYYY| (in) (Kg/ gms)| (Kg/ gms) | (Sq. in) |(Imp.Tons) (psi) on (%)
1 ConTileBondR | 22 | 5 |2025 2x2x2 --- 240 4 4.5 2520 --- Non Engraved
2 ConTileBondR |22 | 5 |2025 2x2x2 - 265 4 9 5040 - Non Engraved
3 ConTileBondR | 22 | 5 |2025 2x2x2 - 235 4 4.5 2520 - Non Engraved

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory
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